HYUNDAI

STEEL

444, Songnae-dong, Nam—gu, Pohang,

S. Korea

1H20120800845 - 1

Contract No.

pa—— MILL TEST CERTIFICATES
COUTINHORFERROSTAAL

L/C No. Head Office

P/O No. 32201207CV02 Certificate No.

Commodity H-BEAM Class Cert. No.

Specification

CSA350W

ASTM A36/A572 G50/A992/

Date of Issue

2012-08-07

Remarks
3 [{(impact Specimen Size)

Conditions of supply : As Rolled
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General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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